
 The Open Chemical Engineering Journal, 2008, 2, 119-124 119 

 

 1874-1231/08 2008 Bentham Open 

Open Access 

Pilot Study on Treatment of Wastewater from an Ethylene Plant with 
Membrane Bioreactor Technology 

Jian-Jun Qin*
,1
, Maung Htun Oo

1
, Guihe Tao

1
, Kiran Arun Kekre

1
, Bryan Cashion

2
 and  

Robert Wenta
3
 

1
Centre for Advanced Water Technology, PUB Consultants Pte Ltd, 80/82 Toh Guan Road East, #C4-03, Singapore 

608575 

2
ExxonMobil Chemical Company (retired), Baytown, TX, USA 

3
Siemens Water Technologies Corp., 301 West Military Road, Rothschild, WI 54474, USA 

Abstract: Pilot studies were conducted with an anoxic/aerobic concept membrane bioreactor (MBR) technology and a 

hollow fiber Petro
®

 MBR system with capacity of 12 m
3
/d was operated continuously (24-hour) during the study. Trials 

on different membrane fluxes were conducted to obtain the sustainable flux while mixed liquor suspended solid (MLSS) 

was maintained at 9-11 g/L. The results of the MBR pilot trials showed that no obvious fouling of the membrane was 

found when the plant was operated at the flux of 12 L /m
2
/h (LMH) over 3 months and 15 LMH over one month during 

the pilot study. Design guidelines such as hydraulic retention time (HRT), sludge retention time (SRT), anoxic and aera-

tion volume ratio, re-circulation flow rate and air scouring were obtained for a full-scale plant. It was concluded that 

treatment of wastewater from an ethylene plant without addition of any chemicals using MBR technology is feasible. The 

product quality consistently met the requirement for discharge and was suitable for the feed of further reverse osmosis 

(RO) post-treatment. 

Keywords: Membrane bioreactor, ethylene wastewater, COD removal, nitrification, wastewater treatment and reuse.  

INTRODUCTION 

 Advanced membrane bioreactor (MBR) which is a com-
bination of the conventional activated sludge process (ASP) 
and Microfiltration/Ultrafiltration membrane separation has 
been widely used in treatment of domestic sewage as MBR 
has advantages of consistently high quality of effluent, small 
footprint, reduced sludge production and simple system op-
eration and facility management over ASP [1-14]. Stephen-
son et al. [2] have introduced a number of MBRs for treat-
ment of municipal wastewater. Various commercial MBRs 
have proven both robustness of the process and reliable and 
simple operation. Gander et al. [4] have studied different 
types of commercial MBRs for domestic wastewater treat-
ment with cost considerations and indicated that the sub-
merged configuration with sucking the product from the in-
side of membranes would be more cost effective in operation 
than the side-stream configuration with pressuring the prod-
uct from the inside to outside of membranes. Judd [9] has 
reviewed the MBR technology with focus on principles and 
applications of MBRs. Tao et al. [12,13] have investigated 
different types of submerged MBRs under the tropical condi-
tions and demonstrated the advantages of MBR technology 
for reclamation of the domestic sewage.  

 Very recently, Viero et al. [15] have studied the effect of 
long-term feeding of high organic loading in a submerged  
 
 

*Address correspondence to this author at the Centre for Advanced Water 

Technology, PUB Consultants Pte Ltd, 80/82 Toh Guan Road East, #C4-03, 

Singapore 608575; Tel: +65-63262914; Fax: +65-63262929;  

E-mail: jjqin@cawt.sui.com.sg 

MBR treating oil refinery wastewater and showed high re-
moval efficiency for both organic and phenols that proved 
the ability of the MBR technology to tackle high strength 
feed. However, there are limited studies of MBR technology 
on the treatment and reuse of petrochemical wastewater [16, 
17]. Especially, challenges exist to deal with the ethylene 
wastewater with high concentrations of ammonia or oil & 
grease (O&G) and shock-loading of sulphide. Nevertheless, 
tightening effluent regulations have generated interest in the 
treatment of petrochemical wastewater with the advanced 
MBR process. An existing wastewater treatment facility in a 
ExxonMobil Chemical Operations Private Limited (Singa-
pore) facility consists of oil-water separation, equalization, 
additional oil-water separation and conventional activated 
sludge process. Waste activated sludge treatment includes 
aerobic digestion and dewatering on a belt filter press. The 
treated water is discharged to sea in compliance with Singa-
porean effluent limitations. The facility wanted to investigate 
enhancement of its existing effluent treatment system. MBR 
was considered to be a viable solution for achieving better 
treated water quality and possible product water recycling. 
The objectives of this study were to evaluate the feasibility 
of treating the ethylene wastewater to meet the applicable 
discharge limits consistently using a submerged Petro

® 
MBR 

and further to evaluate whether the quality of the treated wa-
ter would meet reuse requirements. 

MATERIALS AND METHODS 

 The feed water for the MBR pilot plant was tapped from 
a point after the equalization tank and before the conven-
tional activated sludge process at the waste water treatment 



120    The Open Chemical Engineering Journal, 2008, Volume 2 Qin et al. 

plant (WWTP) of the facility. Fig. (1) shows a schematic 
process flow diagram with an anoxic/aerobic concept. In the 
process, denitrification happens and nitrate is converted to 
nitrogen in the anoxic tank, and nitrification takes place and 
ammonium is converted to nitrate in the aeration tank while 
BOD and COD are biologically digested in both tanks. The 
membranes as filters allow clean water to pass but retain the 
activated sludge in the membrane operation system (MOS) 
tank. Hollow fibre membranes from Siemens Water Tech-
nologies were used for the trials. Specification of the MBR 
pilot plant is given in Table 1. The operating conditions of 
MBR system are shown in Table 2. The MBR pilot plant was 
operated continuously (24-hour) during the study and the 
operation was controlled by a programmable logic controller 
(PLC).  

Table 1. Specification of MBR Pilot Plant 

Item Specification 

Membrane type Hollow fibre 

Membrane material Polyvinylidene Fluoride (PVDF) 

Membrane pore size 0.04 m (nominal) 

Inner diameter/outer diameter of 

fibre 

0.7 mm / 1.2 mm 

Membrane area  37.5 m2 

Effective volume of anoxic tank 1.87 m3 

Effective volume of aeration zone 4.63 m3 

 
 Trials on different membrane fluxes were conducted to 
obtain the sustainable flux. On Day 1, the MBR pilot plant 
was seeded from the existing activated sludge system. On 
Day 3, full operation of the pilot plant started at the net 
membrane flux of 6 LMH which was then gradually in-
creased to 8, 10 and 12 LMH with zero sludge wastage on 
Day 5, Day 12 and Day 33, respectively. After that, the pilot 
plant continued the operation at the net flux of 12 LMH until 
Day 75 with wasting excess MLSS from the aeration 
tank at 300L/day from Mondays to Fridays. Due to an 
unexpected accident on the first membrane module which 
was replaced with a new one on Day 107, the pilot plant was 
operated at the net flux of 15 LMH with the second module 

from Day 113 onward. Maintenance clean (MC) with 200 
mg/L of NaOCl solution was done twice per week during the 
operation.  

 MLSS in the aeration tank started from 4.5 g/L, gradually 
increased to 9 g/L, and was then maintained at 9-11 g/L dur-
ing the study. Air flow for the aeration tank was 1.6 m

3
/min 

or 2.56 m
3
/h per m

2
 membrane area, which was relatively 

high. It could be attributed to the high chemical oxygen de-

mand (COD) in the influent, small effective aeration tank 
depth of 2.3m and low limit run of the aeration tank blower 
at 68% which resulted in an overcapacity run state (most of 
the time). Optimization of this condition in a full scale plant 
would be expected. Air scouring for the membrane was pro-
vided at 0.264 m

3
/h per m

2
 membrane area, which is com-

monly acceptable in a full scale plant.  

RESULTS AND DISCUSSION 

Membrane Permeability at Different Fluxes 

 Fig. (2) shows the membrane relative permeability 
(which is the ratio of specific flux at the time over that on 
Day 3) of the first membrane vs. time. The data before Day 
10 were not presented. When the operation started at the flux 
of 6 LMH, the initial membrane relative permeability was 
1.0 with MLSS concentration of 4512 mg/L in the aeration 
tank. When the flux was enhanced to 10 LMH on Day 12, 
MLSS was increased to 7280 mg/L. As a consequence, the 
relative permeability dropped to about 0.6. When the flux 
was increased to 12 LMH on Day 33 while MLSS was 8800 
mg/L, the permeability further decreased to about 0.5. After 
that, the flux was kept at 12 LMH, the permeability remained 
stable at around 0.5 until Day 70. However, permeability 
declined quickly toward 0.36 on Day 78. The pilot plant was 
out of operation after Day 83 for a few days. The product 
was found to be contaminated with MLSS on Day 89. Thus, 
Clean-in-place (CIP) with hypo solution was conducted on 
Day 91 and membrane module was taken out for inspection. 
Loose connections between the cap and the module were 
found. Thus, a spring washer was added to secure the con-
nection. When the pilot plant was restarted, permeability was 
recovered to 0.53 on Day 93 and quickly reduced to 0.35 on 
Day 102. When CIP was conducted again with citric acid 
solution, permeability only reached 0.48. The quick reduc-
tion of the membrane permeability on both Day 78 and Day 
93 as well as the poor efficiency of CIP might be due to 

 

 

 

 

 

 

 

 

 

 

Fig. (1). Schematic process flow diagram of MBR pilot plant. 



Pilot Study on Treatment of Wastewater The Open Chemical Engineering Journal, 2008, Volume 2    121 

plugging of MLSS into fibers caused by an unexpected acci-
dent of the loose connections mentioned above. 

 

 

 

 

 

 

 

 

 

 

 

 

Fig. (2). Relative permeability of the 1st membrane vs. time. 

 

 Because of unsatisfactory recovery of permeability after 
CIP with hypo and citric acid, it was decided to install the 
second membrane module to replace the first one on Day 
107. Initial membrane net flux of the second membrane 
module was 10 LMH on Day 109. The net flux was in-
creased to 12 LMH on Day 111 and 15 LMH on Day 113. 
HRT was maintained at 14.4 hours during the operation at 15 
LMH by re-circulating the product to the feed line of the 

MOS pump while the feed flow rate remained the same at 
0.450 m

3
/h. Fig. (3) shows the relative permeability vs. time. 

Permeability reduced from 1.0 at the beginning of 15 LMH 
on Day 113 to 0.56 on Day 132. Then, permeability seemed 
to be stable at 0.56 for about one week until Day 148. As the 
trans-membrane pressure (TMP) was <0.08 bar, which was 
really low compared to the target 0.4 bar for CIP, there 
would not be sufficient fouling to test the effectiveness of 
CIP. Encouraging results were observed at the flux of 15 
LMH under the desired operating conditions during the five 
weeks.  

 

 

 

 

 

 

 

 

 

 

 

 

Fig. (3). Relative permeability of the 2nd membrane vs. time. 

Table 2. Operating Conditions of the MBR Pilot Plant 

Parameter Test 1 Test 2 Test 3 

Desired net membrane flux (L/m2/h) 10 12 15 

Feed flow rate (m3/h) 0.375 0.450 0.450 

Desired product flow rate (m3/h) 0.406 0.570 0.687 

Flow rate of re-circulated filtrate (gallon/min) 0 0 0.6 

HRT (h)  17.3 14.4 14.4 

Dissolved oxygen in the aeration tank (mg/L) >2  

Re-circulation ratio from aeration to anoxic tank 3:1 

Re-circulation ratio from MOS to aeration tank 7:1 

pH in the anoxic tank 7.8 – 8.3  

pH in the aeration tank 7.4-7.9 

SRT (d) 28 (N/A for 10 LMH) 

Anoxic volume ratio (%) 30 

MLSS in aeration tank (mg/L) 9000~11000 (N/A for 10 LMH) 

Operation mode of membrane unit On : Idle = 12 min : 1min 

Air flow for the aeration tank (m3/min) 1.6 